
AN ASSESSMENT OF THE EFFECTIVENESS OF 

CHLORINE DOSAGE, ALONG MUNICIPAL WATER · 

ORKS DISTRIBUTION LINES 

(A CASE STUDY OF KUBWA HOUSING ESTATE). 

f 

FIDELIS DAMI 

PGD 1 AGR. ENG 12003/178 

FEDERAL UNIVERSITY OF TECHNOLOGY, 

MINNA. 

MARCH, 2005. 



AN ASSESSMENT OF THE EFFECTIVENESS OF 

CHLORINE DOSAGE, ALONG MUNICIPAL WATER 

WORKS DISTRIBUTION LINES 

(A CASE STUDY OF KUBWA HOUSING ESTATE). 

FIDELIS DAMI 

PGD 1 AGR. ENG 12003/178 

BEING A r:lNAL YEAR PROJECT SUBMITTED TO THE DEPARTMENT OF 

AGRIC ENGINEERING, SCHOOL OF ENGINEERING, ENGINEERING 

TEHNOLOC;Y IN PARTIAL FULFILMENT OF THE REQUIREMENTS FOR THE 

AWARD OF POST GRADUATE DIPLOMA (PGD) IN SOIL & WATER 

ENGINEERING. 
[...]
could ensure that the water produced was free taste and odours , that a 

much more long lasting residual was produced, and that the overall cost of 

disinfection could be reduced. The sum total of many subsequent studies 

have shown that: 

.:. The germicidal action of combined chlorine may be substantially less 

than that of the chlorine . 

• :. Combined chlorine is sometimes better from the taste and odour 

stand point when the taste and odour of concern are the results of 

chlorine by products . 
II 



2.4.1 

The combined chlorine residual is indeed longer lasting than a free 

chlorine residual. American Society of Civil Engineers (1969). 

CHLORINE DIOXIDE " 

In certain circumstances, chlorine dioxide is an excellent choice 

among disinfectants. Chlorine dioxide is effective in destroying phenols , 

yet it does not form trihalomethanes in significant amounts. Chlorine 

dioxide disinfectant properties are not adversely "affected by a higher PH , 

as those of free chlorine residual are. Consequently, chlorine dioxide is a 

much quicker disinfectant at higher PHs. In Western Europe, use of 

chlorine dioxide is increasing, particularly in Holland, Germany, France, 

and Switzerland in regions where there is an attempt to produce potable 

water from polluted rivers. In these locations, chlorine dioxide is used for 

disinfection, often as an adjunct to ozonation . American Society of Civil 

Engineers (ASCE) 1969 

2.5 CHLORINE RESIDUAL ANALYSIS " 

Two methods for continuous chlorine residual analysis are currently 

available: the automatic amperometric titrator, and the ion selective probe. 

In an automatic amperometric titrator, the cell has an indicating electrode 

made of copper concentrically mounted around a platinum reference 

electrode. Water flows into the space between the two, and a potential is 

imposed between the electrodes, resulting in a current flow which is 

proportional to the amount of chlorine in the sample . Ordinarily, a pH 4 

buffer is used , afld the free chlorine is measured. The use of a buffer with 

excess potassium iodide wi ll cause the unit to titrate the total chlorine 

residual , while r:ln excess of combined chlorine will interfere with attempts 

to measure the residual. American Society of Civil Engineers (ASCE) 

1969. 

12 



2.6 TECHNOLOGY OF WATER CHLORINATION 

Liquid chlorine, ammonia, and sulfur dioxide are generally added to 

water in control amounts through orifice flow meters or dosimeters called 

chlorinators , ammoniators, and sulfonators, respectively. For given 

dosages, pressure drops across the orifice are kept constant. In 

dosimeters operated under pressure this is done by a pressure - reducing, 

pressure compensating valve which keeps influent pressure constant 

regardless of pressure changes in the container from which the gas is 

drawn. In dosimeters operated under vacuum, the pressure drop across 

the orifice is regulated by control vacuum on the inlet and outlet sides of 

the orifice. The purpose of vacuum feed is to lessen gas leakage. Some 

simplify pressure devices regulate the volumetric displacement of the gas 

(bubblers) rather than its rate of flow. G. M. Fair, etal (1967). 

2.7 OTHER USES OF CHLORINE 

Among uses of chlorine other than disinfections are the following: 

.:. Destruction or control of undesirable growths of algae and related 

organisms in water and waste water . 

• :. Destruction and prevention of growth of iron fixing and slime forming 

bacteria in 'pipelines and other water conduits and of slime - forming 

bacteria in sewers and waste water treatment works. Free chlorine 

(via break point chlorination) may control the growth of fresh water 

mussels and clams in conduits . 

• :. Destruction of filter flies (psychoda) and ponding slime growth on 

trickling filters . 

• :. Improvement of the coagulation of water and waste water . 

• :. Control of odours in waters and waste waters. 

13 



.:. Stabilization of settling .- tank sludges in water purification works. 

Control of odours associated with sludge treatment, including its 

drying . 

• :. Prevention of anaerobic conditions in sewerage system and waste 

water treatment works, by delaying or reducing decomposition . 

• :. Conversion of cyanides to cyanates, such as NaOCN , in alkaline 
. 1 

industrial wastes . 

• :. Destruction of hydrogen sulphide in water and waste waters, and the 

protection of concrete, mortar, and paint against the corrosive action 

of this gas . 

• :. Reduction of the immediate oxygen requirements of returned 

activated sludge and of digester liquor within treatments plants . 

• :. Reduction or decay · of the BOD of waste waters discharged into 

receiving water . 

• :. Preparation at the plant of chlorinated copperas, a useful coagulant. 

G. M. Fair, etal (1967): 

14 



CHAPTER THREE 

MATERIALS AND METHODS 

Water samples should be collected in a sterile bottle according to the 

standard procedures (APHA; 1975). They should be collected from all 

water supplies, both improved and unimproved, used in the detail survey 

yillages. In addition, it is useful to test samples from a wide range of 

representative supplies and sources from throughout the study area . 

However, a single test of a water source may tell us little about that 

source, because very marked variations of pollutions occur from hour to 

hour, from day to day, from week to week, and from season to season . A 

series of samples may be taken from a source before and after the 

morning water collections, and before and sometimes after heavy rainfall, 

to see how these factors affect the level of polluti"on. In addition, sampies 

should be collected once a day at the transition from the dry season to wet 

season. This is a time when violent fluctuations from the dry season to the 

wet season . This is a time when violet fluctuations in the pollution of 

surface waters are to be expected. 

If a water is chlorinated, free residuals should be recorded on every , 

occasion that bacteria are enumerated in order to investigate the effect of 

chlorination on water quality. In addition, when testing chlorinated 

samples, care must be taken to de-chlorinate the samples before testing 

and to allow preliminary incubation at 22°c to promote the resuscitation of 

damaged bacteria . 

Both the level of chlorine and the number of bacteria in a sample of 

water decreases with time, so that samples must be analyzed within a few 

15 



hours of sampling. Sunlight and warmth accelerate this decrease, so 

water samples should be kept shaded and as cool as possible until they 

are tested . An ideal arrangement is to transport the samples on dry ice in 

insulated containers to maintain a water temperature of around 50c. This 

will prevent excessive growth or die off of bacteria . Samples should 

reached the Laboratory as quickly as possible and in any case within eight 

hours of collection . If delays are unavoidable, water samples may be 

fi ltered while awaiting the journey to the Laboratory. On arrival at the 

Laboratory, samples should be processed immediately. Since samples will 

'uften arrive in the laboratory in the afternoon , immediate processing may 

necessitate the Laboratory staff working in the evenings. Feachem, R, 

Sandy Caurncross etal, 1981 . 

3.1 GENERAL INFORMATION ON DISTRIBUTION NETWORK 

BY F.C.T WATER BOARD. 

Pipelines are essential part of a water supply system, facilitating the 

transport of water, in varied quantities, from headwork through the 

treatment facilities to the service reservoir and eventually to the 

consumers . Water supply pipelines are in two categories namely the trunk 

main and the distribution mains form part of the distribution network and 

the service pipe. 

Connections are made on the distribution main. There are several 

advantages of pipeline transport of water compare with other methods 

such as roads, rail , waterways, air etc. 

• Being hidden beneath the ground , a pipeline will not Mar the natural 

environment. 

• A buried pipeline is reasonably secured against sabotage. 

• A pipeline is independent of external influences such as traffic 

congestion and other services. 

16 



• 

• 

It is relatively to increase the capacity of pipeline by installing a 

booster pump. 

A pipeline cans cross-rugged terrain difficult for vehicle to cross. 

There are also disadvantages associated with the water transport by 

pipeline system. 

• The initial capital cost is often large. 

• . There is often a high cost involve in filling a pipeline. 

• Pipeline cannot be used for More than one material at a time 

(although there is Multi-product pipeline operating in batches). 

!' There are operating problems associated with the pumping of solids, 

such as blockages on stoppage. 

• It is often difficult to locate leaks or blockage. 

Alayande A. W, (1998). 

3.2 PREPARATION OF A QUESTIONAIRE. 

A questionnaire was prepared to carry out a survey to know the 

health problem encountered through the consumption of water from Kubwa 

Water Works . 

• :. Visit to health centers around the sampling point and interviewing 

health offices about the trace of water borne disease . 

• :. Filling of the questionnaire form by the inhabitant around the 

sampling point's area. 

3.3 RECONNAISANCE TO LOWER USUMA WATER WORKS 

The supply of water to city of Abuja is from Usuma Dam water works 

situated in Northern part of the country which is also the highest level in the 

territory. 

The maximum height of the dam is 45 meters. The raw water intake 

from the dam reservoir is through pipe openings at different levels in the 

17 



circular concrete intake tower located within the reservoir. The Usuma 

Dam Reservoir usually experience the turn over effect during December 

and the problem persists for up to three weeks .. During . this period, the 

turbidity of the water (measure of how clear water is) rises to 7.4 NTU. 

The iron and manganese content of the water which is usually 0.1 ppm rise 

to 0.8ppm. 

The operations of the treatment plant are organized into six section 

namely operations, Maintenance, Dam Safety, Quality control , 

Administration and Stone. 

Water production from the treatment plant commenced in March 

1987, with a production of about 7,000 M3/day this has now reached 

99,000m3/day. 

Treated water capacity of the treatment plant is 118,000m3/day. When 

water supply commenced in 1987, production to the city was done jointly 

'with Jabi Dam. Water works but with the completion of the various storage 

tanks and pumping stations, water is now supplied to the city and the life 

camp solely by the Usuma Dam Waterworks . 

3.4 CHLORINATION AND CHEMICAL DOSING UNITS IN LOWER 

USUMAN WATERWORKS. 

The aeration stage handle the dissolved gas and small quantities of 
. . 

iron and manganese in the raw water a small oxidant is required to handle 

higher concentrations of iron and manganese. Oxidizing agents used at 

this state include chorine in the exceptional case when this is not sufficient 

potassium permanganate is also used. The chlorine also serves to inhibit 

the growth of Algae in the down stream structure. Iron and manganese 

poise particular problems in water treatment. Iron as a ferrous compound is 

usually colourless white its oxidised ferric compound is brown . Manganese 

salt in water is usually dissolved and colourless when the water is 
18 



subjected to heat the manganese will neat with oxygen iOn the air to form 

black precipitate of Manganese dio-oxide (Mn02). Therefore it is important 

to monitor closely the levels of iron and manganese in the water .as their 

presence is not ordinary noted in treated water. 

In the Usuma Dam Water Works the coagulant used for neutralizing 

the charges in the particles is Alumium sulphate (ALUM) AL2 (S04 

h18H20. This neutralization is only effective when carried out rapidly. The 

Alum is dosed in the raw water just before the distribution Weirs. The 

Aluminum hydioxide forms a white precipitate at a ph 5.8 <PH<7.2 with an 

optium PH of 6.2. Abuja water News (1995). 

3.5 SELECTION OF SAMPL YING SITES 

Visits were made to distribution points around the housing Estate, the 

mainline and to Usuma Water works to select sampling Sites. The 

sampling sites selected was Usuma treatment plant, mainline and Kubwa 

Housing Estate distribution points. 

3.5.1 SAMPL YING EQUIPMENTS. 

Introduction: a variety of equipment has been devised for collection of 

water samples. The type of apparatus used will to a certain extent be 

determined by the sampling location and by the information sought for. In 

general , the collecting apparatus should meet the following requirement. 

a) It should be capable of being sterilized , this is most importantly 

essential for testing chlorine effectiveness . 

. ( , 
I 19 



b) It should be capable of collecting a -sufficient volume of water for 

analysis. 

c) It should be strong and robust enough to withstand any form of rough 

handling which it may be subjected to . 

d) It should be constructed with such materials that it is considered 

insert. i.e. it should not alter the P.H of the water sample of contains. 

3.5.2 SAMPL YING PROCEDURE 

The bottles should be sterilized to make sure it is free from any 

external contamination . The outlet of the tap was als·o carefully cleaned by 

using a clean cloth. The tap was then turned on and was allow to run to 

waste for a minute or two. This flushed the outlet of the tap and discharged 

water, which had stop for a period in the service pipe, with the use of 

matchstick, the outlet was sterilized with a flame , and this was possible 

when the outlet was unbearable to touch. 

After this the tap was allow to run for another one minute. The 

sample bottle was removed and was carefully opened . The bottle was filled 

until it almost full, the neck was flamed and the screw replaced with 

aluminum foil. At no time was t~e finger allow coming in contact with the 

mouth and neck of the bottle, this was to avoid any contamination . Each 

sample collected was numbered, with date and time. Finally the samples 

were ready and dispatched at once to the laboratory. 

3.6 MATERIALS FOR LABOURATORY ANALYSIS. 

The following instruments was used in the laboratory. 

20 



· 

I. Conical Flask 

II. Laboratory thermometer 

III. Ph. Test kit 

IV. o Sampling bottle 1 OOml( I litres) 

v. o - tolidine arsenite for (OT A) test 

VI. 25m I test tube ,: 

VII. sodium arsenite 

VIII. Refrigerator. 

3.6.1 TEMPERATURE 

The temperature of the body could be defined as the' degree of coldness or 

hotness of the body. Temperature affects the proportion of water as 

viscosity, density and surface tension . The temperature also affects the 

taste and odour and the solubility of chemicals and bacteriological activities 

3.6.2 TEST PROCEDURE FOR TEMPERATURE 

I. Wash a clean 100ml beaker with water. 

II. Rinse twice with the sample to be tested . 

III. Wash the meter probe also with the sample to be tested . 

IV. Press the power key on the temperature key. 

v. immerse the probe completely into the sample inside the beaker. 

VI. The value of the temperature was read in °C. 

VII. The procedure was repeated for rest of the samples . 

3.6.3 P.H VALUE 

P.H is the measurement of the degree of acidic or basic nature of the 

water. Samples and is defined as the logarithm of the reciprocal of the 

hydrogen ion concentration in moles per litr:e. The P.H value of water is of 0 

21 



great importance. In the control of coagulation process (particles removal) , 

removal of iron (Fe) and manganese (Mn) and corrosion are directly 

related to P.H. 

Most bacteriological activities occur with a P. H range of 6 -8 , the 

killing of disease causing organism in water is called disinfections. Chlorine 

is used and it is sensitive in its efficiency according to P.H. 